

## Products Available for Export with Dossiers / COPP / FSC FROM WHO GMP APPROVED FACTORY

### Dry Powder Injections

Acyclovir for Inj. USP 250mg/500mg  
 Artesunate for Inj. 60mg  
 Azithromycin for Inj. 500mg  
 Cefepime for Inj. USP 1000mg  
 Cefoperazone & Sulbactam for Inj. 1gm, 1.5gm, 2gm  
 Cefotaxime for Inj. USP 1000mg  
 Cefpirome Sulphate Inj. 1000mg  
 Ceftazidime for Inj. USP 1000mg  
 Ceftriaxone for Inj. USP 1000mg  
 Cefuroxime for Inj. USP 750mg,1500mg  
 Hydrocortisone Sodium Succinate Inj. IP 100 mg, 500mg  
 Imipenem & Cilastatin for Inj. USP 250mg, 500mg  
 Meropenem for Inj. USP 125mg ,500mg,1000mg  
 Methyl Prednisolone Sodium Succinate for Inj. USP 40mg ,  
 125mg ,250mg,500mg,1000mg  
 Piperacillin Sodium & Tazobactam Sodium for Inj.  
 USP 2.25gm, 4.5 gm  
 Pralidoxime Chloride for Inj. USP 500mg, 1gm  
 Thiopental Sodium for Inj. BP 500mg, 1000mg  
 Vancomycin HCL for Intravenous Infusion BP  
 500mg, 1000mg

### Lyophilized Injections

Esomeprazole Inj. 40mg  
 Omeprazole Sodium Inj. 40mg  
 Pantoprazole for Inj. 40mg  
 Parecoxib Sodium Powder for Soluion for Inj. 40mg  
 Rabeprazole for Inj. 20mg(Lyophilized)  
 Streptokinase Inj. 750000IU, 1500000IU  
 Urokinase Inj. 2500000IU, 5000000IU,7500000IU, 10000000IU  
 Vecuronium Bromide for inj. 4mg, 10mg

### Liquid Injections

Amikacin Sulphate Inj. USP 250mg, 500mg  
 Aprotinin 500000 KIU  
 Atracurium Besylate Inj. USP 25mg/2.5ml, 50mg/10ml  
 Bupivacaine Heavy Inj. 4ml  
 Bupivacaine Inj. BP 0.5%  
 Dobutamine Inj. 250mg/5ml, 250mg/20ml  
 Dopamine Hydrochloride Inj. USP 200mg/5ml  
 Glycopyrrolate Inj. 0.2mg/1ml  
 Heparin Sodium Inj. BP 5000IU,25000IU  
 Low Molecular Weight Heparin Enoxaparin Sodium  
 Injection BP 20mg, 40mg, 60mg, 80mg  
 Nitroglycerine Injection USP 25mg/5ml, 50mg/10ml  
 Papaverine HCl Injection 30mg/ml  
 Potassium Chloride for Injection Concentrate USP 10%w/v  
 Protamine sulphate Injection 50mg/5ml  
 Recombinant Human Erythropoietin (RHuEPO) Injection  
 2000IU -0.5ml PFS & 4000IU -0.4ml PFS  
 Sodium Chloride Injection USP 10% w/v 10ml, 20ml  
 Suxamethonium Chloride Injection BP 100mg/2ml, 500mg/10ml  
 Tranexamic Acid Injection BP 500mg  
 Vasopressin Injection 20UNITS/ml

### Hormones (injections)

HCG 2000IU, 5000IU, 10000IU  
 HMG 75IU,150IU  
 FSH 75IU, 150IU

### Oncology Products

Anastrozole 1mg  
 Bleomycin USP (Lyophilized) 15 Units  
 Carboplatin Inj. BP 150mg/15ml, 450mg/45ml  
 Cisplatin Inj. BP 10mg/10ml, 50mg/50ml  
 Cytarabine Inj. 100mg/1ml ,500mg /5ml, 1gm/10ml  
 Dacarbazine for Inj. BP 100mg, 200mg, 500mg (Lyophilized)  
 Dactinomycin for Inj. USP 0.5mg (Lyophilized)  
 Docetaxel Inj. 20mg/0.5ml, 80mg/2ml  
 Doxorubicin HCl for Inj. USP 10mg, 50mg (Lyophilized)  
 Epirubicin for Inj. 10mg, 50mg (Lyophilized)  
 Etoposide Capsules USP 50mg, 100mg  
 Etoposide Inj. USP 100mg/5ml  
 Fligristim Inj. 300mcg  
 Flurouracil Inj. BP 250mg/5ml, 500mg/10ml  
 Gefitinib Tablets 250mg  
 Gemcitabine for Inj. USP 200mg, 1000mg (Lyophilized)  
 Hydroxyurea Capsules USP 500mg  
 Ifosfamide for Inj. USP 1gm,2gm, 3gm (Lyophilized)  
 Imatinib Capsules 100mg, 400mg  
 Irinotecan Hydrochloride Inj. 2ml, 5ml  
 L-Asparaginase for Inj. 6000IU, 5000IU, 10000IU (Lyophilized)  
 Leucovorin calcium Inj. 15mg/2ml, 50mg/5ml  
 Letrazole tablet 2.5mg  
 Methotrexate Inj. BP  
 50mg/2ml,500mg/5ml,100mg/4ml,1000mg/10ml  
 Methotrexate Tablets BP 2.5mg, 5mg  
 Oxaliplatin Inj. 50mg/25ml, 100mg/50ml  
 Paclitaxel Inj. USP 30mg/5ml,100mg/16.7ml,  
 260mg/43.4ml 300mg/50ml  
 Peg-L-Asparaginase 3750IU  
 Solvent for Docetaxel Inj. Concentrate 20mg, 80mg  
 Tamoxifen Citrate Tablets USP 10mg, 20mg  
 Temozolomide Capsule 100mg, 250mg  
 Vinblastine sulphate Inj. 10mg/10ml  
 Vincristine Sulphate Inj. USP 1mg/ml, 2mg/ml  
 Zoledronic Acid for Inj. 4mg (Lyophilized)

### IV Infusions ( LVP)

Ciprofloxacin Infusion 200mg/100ml  
 Paracetamol Infusion 1gm/100ml  
 Metronidazole Infusion 500mg/100ml

### General Tables,Capsules & Syrup

Amlodipine Besylate & Losartan Potassium 5mg +50mg  
 Amlodipine Besylate 5mg, 10 mg  
 Azathioprine tablet 50mg  
 Azithromycin Capsules USP 500mg  
 Azithromycin for Oral Suspension USP 200mg/5ml  
 Baclofen Tablets USP 10mg  
 Clarithromycin Tablets 250mg/500mg  
 Penicillamine Capsule 250mg  
 Fluconazole Capsule 50mg/150mg/200mg  
 Isosorbide Dinitrate Tablet BP 10mg  
 Ketoconazole Tablets USP 200mg  
 Lactulose Solution USP 100ml ,200ml 300ml/500ml  
 Multivitamin Mineral With Aloe Vera (soft gelatin)  
 Omeprazole Delayed Release Capsule USP 20mg  
 Praziquantel Tablets USP 600mg  
 Pyridostigmine Tab. BP 60mg (Film coated & sugar coated)  
 Cefixime oral suspension 20,50,100,200mg/ml

“ For Export Enquiries : [prachi.cbc@gmail.com](mailto:prachi.cbc@gmail.com),  
[export@cbcpharma.net](mailto:export@cbcpharma.net), [pankaj@cbcpharma.net](mailto:pankaj@cbcpharma.net) ”



## Products Available for Export Without Documents

### Tablets

Acenocoumarol BP 1mg, 2mg, 4 mg  
 Acetaminophen & Tramadol  
 Acyclovir Tablet 200mg, 400mg  
 Albendazole tablet 400mg  
 Alendronic Acid tablet 70mg  
 Allopurinol tablet 100mg  
 Amoxicillin & Potassium Clavulanate 375mg, 625mg  
 Aripiprazole 10mg  
 Artemether & Lumefantrine 20mg + 120mg,  
 40mg + 240mg, 80mg + 480mg  
 Atenolol 50mg, 100mg  
 Atorvastatin 10mg, 20mg, 40mg  
 Captopril tablet 25mg  
 Carbidopa & Levodopa Tablets USP 10mg/100mg  
 Carvedilol 12.5mg, 25mg, 3.125mg, 6.25mg  
 Cefixime tablets 200mg, 400mg  
 Cefpodoxime Proxetil tablets 50mg, 100mg, 200mg  
 Cetirizine Tablet 10mg  
 Ciprofloxacin Hydrochloride 250mg, 500mg  
 Clomifene Citrate tablet 50mg  
 Clopidogrel Tablet  
 Combikit of Mifepristone and Misoprostol kit  
 Diclofenac Tablet 50mg, 100mg  
 Febuxostat Tablet 80mg  
 Finasteride Tablet 1mg, 5mg  
 Flutamide 250mg tablet  
 Folic Acid 5mg  
 Gabapentin 100mg, 300mg, 600mg  
 Glibenclamide and Metformin Hydrochloride tablet  
 Gliclazide tablet 80mg  
 Glimepiride 1mg, 2mg, 3mg, 4mg  
 Glipizide 5mg  
 Hydrochlorothiazide 12.5mg, 25mg, 50mg  
 Irbesartan Tablet 75mg, 50mg, 300mg  
 Labetalol tablet 100mg  
 Levonorgestrel tablet 1.5mg, 0.75mg  
 Levonorgestrel & Ethinylestradiol  
 Losartan Potassium & Hydrochlorothiazide  
 50mg + 12.5mg  
 Mebendazole Tablets USP 100mg  
 Mecobalamin Tablets 1500 mcg  
 Mercaptopurine 50mg  
 Metformin & Gliclazide 500mg + 80mg tablet  
 Metformin Hydrochloride 500 mg tablet  
 Methylprednisolone 4mg, 16mg tablet  
 Misoprostol tablet 20mcg  
 Mometasone Furoate tablet  
 Mycophenolate Mofetil 250mg, 500mg  
 Nicorandil tablet 5mg, 10 mg  
 Nifedipine Extended-Release  
 Nimodipine tablet 30mg  
 Norethisterone tablet 5 mg  
 Ondansetron Tablet 4mg, 8mg  
 Oxybutynin Chloride Tablet 5 mg

Pantoprazole tablet 40mg  
 Paracetamol tablet 500mg  
 Phenytoin tablet  
 Piracetam tablet 800mg, 1200mg  
 Prazosin BP Tablet 1 mg  
 Rabeprazole Tablet 20mg  
 Ramipril & Hydrochlorothiazide 5mg + 12.5mg  
 Ramipril BP 1.25mg, 2.5mg, 5mg  
 Rosuvastatin tablet 10mg, 20mg, 40mg, 5mg  
 Sildenafil Citrate tablet 25mg, 50mg, 100mg  
 Spironolactone BP  
 Sulfasalazine tablet 500mg  
 Tablet of Folic Acid, Riboflavin & Niacinamide  
 Tamsulosin 0.4mg tablet  
 Telmisartan & Hydrochlorothiazide 80mg + 12.5mg  
 Telmisartan tablet 40mg, 80mg  
 Valsartan and Amlodipine tablet 160mg + 10mg, 160mg +  
 5mg, 80mg + 5mg  
 Valsartan Tablets 160mg, 320mg, 80mg  
 Zinc Sulfate tablet 10mg, 20mg

### Injections

Amoxicillin & Potassium Clavulanate 1.2gm  
 Caspofungin Acetate 50mg, 70mg  
 Cefepime & Tazobactam 1.125g  
 Cefotaxime & Sulbactam 500mg + 1000mg  
 Ceftazidime & Tazobactam 1gm  
 Ceftriaxone & Sulbactam 375mg, 750mg, 1500mg  
 Ceftriaxone & Tazobactam 1gm + 125mg  
 Ceftriaxone & Vancomycin 250mg + 500mg  
 Cefuroxime Sodium 250mg  
 750mg, 1500mg  
 Citicoline 500mg  
 Danazol 200mg  
 Daunorubicin 20mg  
 Filgrastim 300mcg  
 Frusemide 10mg/2ml  
 Hyaluronidase 1500IU  
 Ketamine HCl 500mg/10ml  
 Lidocaine HCl 2%-30ml  
 Lornoxicam Injection 8mg/2ml  
 Mecobalamine 500mcg  
 Meropenem & Sulbactam 1.5gm  
 Methylcobalamin 2500 mcg/ml, 500 mcg/ml  
 Micronised Progesterone 50mg/ml, 100mg/2ml  
 200mg/4ml  
 Nandrolone Decanoate 25mg/ml 50mg/ml  
 Noradrenaline Bitartrate 4mg/2ml, 8mg/4ml  
 Octreotide 100mcg/ml, 50mcg/ml  
 Ondansetron 4mg/2ml 8mg/4ml  
 Phytomenadione Injection BP 10mg  
 Piperacillin 2gm  
 Sodium Hyaluronate 1% (20mg/2ml)  
 Tacrolimus 0.03% W/w, 0.1% W/w  
 Terlipressin 100Mcg/ml  
 Tigecycline 50mg (vial + diluent)



“ For Export Enquiries : [prachi.cbc@gmail.com](mailto:prachi.cbc@gmail.com),  
[export@cbcpharma.net](mailto:export@cbcpharma.net), [pankaj@cbcpharma.net](mailto:pankaj@cbcpharma.net) ”

## Oral Liquid

Aciclovir Oral Syrup  
 Azithromycin for oral suspension USP 200mg/5ml  
 Ciprofloxacin 125mg/5ml, 250mg/5ml  
 Erythromycin Estolate for Oral suspension USP 250mg/5ml  
 Folic Acid & Vitamin B12 Liq  
 Nystatin Suspension

## Capsules

Multivitamin Mineral With Aloe Vera ( Soft Gelatin Capsules )  
 Micronised Progesterone 100mg, 200mg, 400mg  
 ( Soft Gelatin Capsules )  
 Nitrofurantoin Capsules  
 Pregabalin Capsules 150mg, 25mg, 300mg  
 50mg, 75mg  
 Isotretinoin capsules 10mg, 20mg (soft gelatin)

## External Preparation

Mometasone Furoate (Topical Solution)  
 Lidocaine 5% cream  
 Hydrocortisone Cream

## Infusions (IVP) Ffs Pack

Dextrose 5% 250/300/500/1000 ml  
 Dextrose 10% 250/300/500/1000 ml  
 Dextrose 20% 250/300/500/1000ml  
 Dextrose 25% 100ml  
 Dextrose 50% 250/300/500/1000ml  
 Glucose 5% 500/1000ml  
 Glucose 10% 250/300/500/1000ml  
 Glucose 20% 300/500/1000ml  
 Glucose 25% 100/250/300/500/1000ml  
 Glucose 50% 300/500/1000ml  
 Sodium Chloride 3% 100ml  
 Dextrose 5% + Sodium Chloride 0.9% 250/300/500/1000ml  
 Dextrose 5% + Sodium Chloride 0.45% 250/300/500/1000ml  
 Dextrose 5% + Sodium Chloride 0.33% 250/300/500/1000ml  
 Dextrose 5% + Sodium Chloride 0.22% 250/300/500/1000ml  
 Compound Sodium Lactate 250/300/500/1000ml  
 Multiple Electrolyte 'm' & Dextrose 250/300/500/1000ml  
 Multiple Electrolyte 'p' & Dextrose 250/300/500/1000ml  
 Multiple Electrolyte 'g' & Dextrose 250/300/500/1000ml  
 Mannitol 10% 250/500ml  
 Mannitol 20% 100ml, 300ml Only  
 Mannitol + Glycerin 100ml  
 Dextran 500ml  
 Invert Sugar 10% 500ml  
 Invert Sugar With Ns 500ml  
 Hydroxy Ethyl Starch 500ml  
 Levofloxacin 100ml  
 Ofloxacin 100ml  
 Ofloxacin + Ornidazole 100ml  
 Moxifloxacin 100/250ml  
 Linezolid 100 ml, 300ml  
 Tinidazole 400ml  
 Metronidazole 100mg + Dextrose 5% 100, 500ml  
 Ornidazole 100ml  
 Fluconazole 100ml  
 Gatifoxacin 200mg, 100ml

## Cephalosporine Injections Nigeria ( NAFDAC ) Approved Factory

Ceftazidime For Injection USP 125mg  
 Ceftazidime For Injection USP 250mg  
 Ceftazidime For Injection USP 500mg  
 Ceftazidime For Injection USP 1000mg  
 Ceftriaxone For Injection USP 125mg  
 Ceftriaxone For Injection USP 250mg  
 Ceftriaxone For Injection USP 500mg  
 Ceftriaxone For Injection USP 1000mg  
 Ceftriaxone For Injection USP 2000mg  
 Cefoperazone For Injection USP 2000mg  
 Cefoperazone For Injection USP 1000mg  
 Cefoperazone For Injection USP 500mg  
 Cefoperazone For Injection USP 250mg  
 Cefotaxime For Injection USP 250mg  
 Cefotaxime For Injection USP 500mg  
 Cefotaxime For Injection USP 1000mg  
 Cefuroxime For Injection USP 250mg  
 Cefuroxime For Injection USP 500mg  
 Cefuroxime For Injection USP 750mg  
 Cefuroxime For Injection USP 1500mg  
 Cefoperazone & Sulbactam For Injection 250mg + 125mg  
 Cefoperazone & Sulbactam For Injection 250mg + 250mg  
 Cefoperazone & Sulbactam For Injection 500mg + 500mg  
 Cefoperazone & Sulbactam For Injection 1000mg + 500mg  
 Cefoperazone & Sulbactam For Injection 1000mg + 1000mg  
 Cefoperazone & Sulbactam For Injection 2000mg + 1000mg  
 Cefepime For Injection USP 250mg  
 Cefepime For Injection USP 500mg  
 Cefepime For Injection USP 1000mg  
 Cefepime For Injection USP 2000mg  
 Ceftriaxone & Sulbactam For Injection 125mg + 62.5mg  
 Ceftriaxone & Sulbactam For Injection 250mg + 125mg  
 Ceftriaxone & Sulbactam For Injection 500mg + 250mg  
 Ceftriaxone & Sulbactam For Injection 1000mg + 500mg  
 Ceftriaxone & Tazobactam For Injection 1000mg + 125mg  
 Ceftriaxone & Tazobactam For Injection 500mg + 62.5mg  
 Ceftriaxone & Tazobactam For Injection 250mg + 31.25mg  
 Ceftazidime & Tazobactam For Injection 1000mg + 125mg  
 Ceftazidime & Tazobactam For Injection 500mg + 62.5mg  
 Ceftazidime & Tazobactam For Injection 250mg + 31.25mg  
 Cefepime & Tazobactam For Injection 1000mg + 125mg  
 Cefepime & Tazobactam For Injection 500mg + 62.5mg  
 Cefepime & Tazobactam For Injection 250mg + 31.5mg  
 Cefpirome For Injection 1000mg  
 Imipenem + Cilastatin USP 250mg + 250mg  
 Imipenem + Cilastatin USP 500 mg + 500 mg  
 Meropenem USP 125mg  
 Meropenem USP 250mg  
 Meropenem USP 500mg  
 Meropenem USP 1000mg  
 Tazobactam + Piperacillin USP 0.5mg + 4gm  
 Tazobactam + Piperacillin USP 125gm + 1000gm  
 Tazobactam + Piperacillin USP 0.250gm + 2gm

We Will Also Provide All Suppository Products And Nicotine Chewing Gum

“ For Export Enquiries : [prachi.cbc@gmail.com](mailto:prachi.cbc@gmail.com),  
[export@cbcpharma.net](mailto:export@cbcpharma.net), [pankaj@cbcpharma.net](mailto:pankaj@cbcpharma.net) ”

